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Edit. ROO Docu. Machine body assembling 

Date 2016/07 Title 1808CS-00P0 1 Page Page 1 of 3 

No. Drawing no. Title Spec. Q'ty 

1 12-034CE Electricity alarm signs 1 

2 12-036 Oil tank nameplate 1 

3 12-046 Magnetic separator signs 1 

4 12-056P Transformer empty box group 1 

5 12-083 Connector 1 

6 18-00l P Oil circuit assembling 
JHC-18S 

1 
(205) 

7 18-002 Motor pedestal base 1 

8 18-003 Studs 2 

9 18-003-1 Motor base nuts 4 

10 18-005 Motor base shaft 1 

11 18-006B Drainage funnel 1/2HP bump 1 

12 18-012 Pulley cover 1 

13 18-012--1 Cover 1 

14 18-026 Hyd. motor sign 1 

15 18-027 Coolant motor sign 1 

16 18-064 Cover fixing screw 2 

17 18-065 Pulley cover fixing screw 2 

18 18-234 Lower slider 1 

19 18-235 Lower slider vice rail 2 

20 18-245 Lower slider leather batten 1 
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Edit. R00 Docu. Machine body assembling 
Date 2016/07 Title l 808CS-OOPO 1 Page Page 2 of3 

21 18-246 Slider splash guard 2 

22 18S-007 Base cover 2 

23 20-004 Cover 1 

24 24-010-2P Electricity empty cabinet 1 

25 HN0-12175 Nut M12xPl.75 2 

26 HS2-06025 Hexagonal screw M6*25L 4 

27 HS2-08035 Hexagonal screw M8*35L 4 

28 HS2-12035 Hexagonal screw M12*35L 4 

29 HS3-08016 Set screw M8*16L 2 

30 HS4-06015 Dish head Phillips screws M6*15L 3 

31 HS5-06025 Round socket screw M6*25L 11 

32 HS5-12016 Round socket screw M12*16L 6 

33 HW3-133260 Slope gasket 
<.pl3*<.p 

2 
32*6t 

34 HW3-225025 Slope gasket 4 

35 0022-040420 Hydraulic tube 1/2"*420L 2 

36 0022-040720 Hydraulic tube 1/2"*720L 1 

37 0022-060300 Hydraulic tube 3/4"*300L 1 

38 0022-0603 90 Hydraulic tube 3/4"*390L 1 

39 0022-060405 Hydraulic tube 3/4"*405 1 

40 0027-02 Speed control valve 
CS-2002S 

1 
1/4" 
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Edit. R00 Docu. Machine body assembling 

Date 2016/07 Title 1808CS-00P0 1 Page Page 3 of3 

41 0027-03 Speed control valve 
CS-2003S 

1 
3/8" 

42 OT-lOIL00l Oiler 1 

43 OT-1 OIL006-2P Filter tank FPT-06 1 

44 OT-lOILl0l Pressure Switch 801-10 1 

45 OT-2G02 Handle 1 

46 OT-3CU0102L Copper fittings 
1/8*1/4 

1 
Hexagon 90 

47 OT-3CU0203 Copper fittings 1/4T*3/8 7 

48 OT-3CU0203L Copper fittings 
1/4*3/8 

1 
Hexagon 90 

49 OT-3CU0204 Copper fittings 1/4*1/2 1 

50 OT-3CU302 Tube 
(cooper) 

2 
1/4" 

51 OT-3FE0202 Connector 1/4PT*l/4PT 1 

52 OT-3FE0203 Connector 1/4PT*3/8PT 2 

53 OT-3OL0204 Medium pressure fittings 1/4*1/2 4 

54 OT-3OL0404 Medium pressure fittings 1/2*1/2 1 

55 OT-3OL0406 Medium pressure fittings 1/2*3/4 2 
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Edit. ROO Docu. Machine body assembling 

Date 2018/07 Title 1808CS-1 0P04 Page Page 1 of 4 

No. Drawing no. Title Spec. Q'ty 

1 12-126 Oil gauge 1 

2 12-127 Oil lens 1 

3 18-008 L-Block 1 

4 18-102 Wheel spindle upper seat cover 1 

5 18-103-2 Wheel spindle 1 

6 18-104 Front alloy bearing 1 

7 18-105 Rear alloy bearing 1 

8 18-106 Thrust bearing seat 1 

9 18-107 Positing seat 1 

10 18-108 Positing seat bush 1 

11 18-109 Front bush 1 

12 18-110 Front cover 1 

13 18-110-1 Leak-proof gasket 1 

14 18-111 Rear bush 1 

15 18-112 Rear cover 1 

16 18-112-1 Leak-proof gasket 1 

17 18-113 Wheel spindle pulley 1 

18 18-114 Pulley fixing screw 1 

19 18-115-1 Grinding wheel flange 1 

20 18-116 Grinding wheel flange cover 1 
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Edit. ROO Docu. Machine body assembling 
Date 2018/07 Title 1808CS-1 0P04 Page Page 2 of 4 

No. Drawing no. Title Spec. Q'ty 

21 18-117 Balancing block 1 

22 18-118-1 Fixed screw for flange 1 

23 18-l 19PCE
Grinding wheel housing lower 

1 
seat 

24 18-123 Wheel spindle upper base 1 

25 18-124 Bearing fixing screw 1 

26 18-126 Oil supply cover 1 

27 18-127-1 Splash guard 1 

28 18-128 Bush 1 

29 18-129 Alloy bearing housing 1 

30 18-130 Alloy bearing 1 

31 18-131 Alloy bearing fixing screw 1 

32 18-132 Thrust spring 1 

33 l 8S-048P01 Coolant nozzle group 205 1 

34 18S-l 01 Wheel spindle lower housing 1 

35 BT-51117 Thrust bearing 51 l l 7[FAG) 2 

36 EA22-LED-LM8 l LED lamp 1 

37 HJ5-718-l Arched handle 2 

38 HN0-16200 Nut Ml 6*P2.0 1 

39 HOG-G045 O ring G45 1 

40 HOG-G055 0 ring G55( 18-128) 2 
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Edit. ROO Docu. Machine body assembling 

Date 2018/07 Title 1808CS-1 0P04 Page Page 3 of 4 

No. Drawing no. Title Spec. Q'ty 

41 HOG-G070H 0 ring 
G70H VITON 

2 
(18-111) 

42 HOG-G080 O ring G80 1 

43 HOG-G095 O ring G95(18-109) 2 

44 HP0-1010190 Slanting pin 1 #*19L 5 

45 HP0-1060381 Slanting pin 6#*38L 4 

46 HSl-06016 Hexagonal screw M6*16L 2 

47 HSl-16045 Hexagonal screw M 16*45L 1 

48 HSl-16055 Hexagonal screw M 16*55L 1 

49 HSl-16070 Hexagonal screw Ml 6*70L 1 

50 HS2-05030 Hexagonal screw M5*30L 1 

51 HS2-06016 Hexagonal screw M6*16L 6 

52 HS2-06030 Hexagonal screw M6*30L 1 

53 HS2-06045 Hexagonal screw M6*45L 1 

54 HS2-08025 Hexagonal screw M8*25L 4 

55 HS2-08030 Hexagonal screw M8*30L 2 

56 HS2-10025 Hexagonal screw M 10*25L 2 

57 HS2-10045 Hexagonal screw M 10*45L 1 

58 HS2-10050 Hexagonal screw M 10*50L 1 

59 HS2-12050 Hexagonal screw M 12*50L 1 

60 HS2-12055 Hexagonal screw Ml 2*55L 1 
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Edit. ROO Docu. Machine body assembling 
Date 2018/07 Title 1808CS-1 0P04 Page Page 4 of 4 

No. Drawing no. Title Spec. Q'ty 

61 HS3-12020 Set Screw M 12*20L 1 

62 HS3-16040 Set Screw M 16*40L 1 

63 HTC-06509514 Oil Seal TC 65.95.14 1 

64 HTC-08010513 Oil Seal TC 80.105.13 1 

65 HTC-10513514 Oil Seal 
TC 

1 
105.135.14 

66 HW0-061310 Flat washer 6*13*1t 5 

67 HW0-061915 Flat washer 6*19*1.5t 1 

68 HWl-Sl 6 Spring washer 16mm 3 

69 0045-05 Pressure gage 5Kg 1 

70 OT-3CU0102 Copper fitting 1 

71 OT-3CU0103 Copper fitting -1

72 OT-3CU0203L Copper fitting 1 

73 OT-3CU302 Tube 
(cooper) 1 

1 
/4" 

74 OT-3FE0202 Connector 1 /4PT*l /4PT 1 

75 OT-3OL0406 Medium pressure fittings 1/2*3/4 2 
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Edit. R00 Docu. Machine body assembling 

Date 2016/07 Title 1808CS-20P0 1 Page Page 1 of 3 

No. Drawing no. Title Spec. Q'ty 

1 12-139 Direction sticker 1 

2 12-219 Adjusting screw 1 

3 18-209-1 Regulating wheel flange 205,255 1 

4 18-210 Flange cover 1 

5 18-211-1 Flange fixed screw 205 1 

6 18-212 Oil seal bush 1 

7 18-213 Side cover 1 

8 18-214 Front alloy bearing seat 1 

9 18-215 Alloy bearing 1 

10 18-216 Bearing fixed screw 1 

11 18-221 Gasket 2 

12 18-239 Base screw 
' 

2 

13 18-239-1 Upper slide fixed nut 2 

14 18-241 Plate for regulating wheel angle 1 

15 18S-201P Regulating wheel housing set JHC-18S 1 

16 18S-224-2 Belt pulley 1 

17 18S-225 Motor fixed plate 1 

18 18S-225-1 Cover plate 1 

19 18S-226 Leak proof plate 1 

20 18S-227-2 Cover plate 1 
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Edit. R 00 Docu. Machine body assembling 
Date 2016/07 Title l 808CS-20P0 1 Page Page 2 of3 

21 18S -228-2 Pulley 1 

22 18S -229-2 Motor plate 1 

23 24-217-4 Motor pulley 1 

24 24-221 Adjusting seat 1 

25 24-223 Pulley fixed screw 2 

26 24-227 Rotating shaft 1 

27 24-229 Washer 1 

28 24-229-1 Washer 1 

29 24-506 Washer 1 

30 HB3-HTD 8M501432 Oearpulley 5OT-470-15 1 

31 HK0-1008035 Twin head round key 10*8*35L 1 

32 HN 0-08125 Nut M8*Pl.25 2 

33 HOO-O040 Oring 040 2 

34 HOO-O065 Oring 065(12-109) 1 

35 HOO-O075 Oring 075(18-208) 1 

36 HP 0-!010190 Slanting pin 1#*19L 2 

37 HP 0-!0603 81 Slanting pin 2 

38 HSl-10045 Slanting pin Ml0*45L 1 

39 HSl-12040 Hexagonal screw M12*40L 4 

40 HSl-12060 Hexagonal screw M12*60L 4 
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Edit. R00 Docu. Machine body assembling 

Date 2016/07 Title 1808CS-20P01 Page Page 3 of 3 

41 HS2-06012 Hexagonal screw M6*12L 2 

42 HS2-06030 Socket head cap screws M6*30L 2 

43 HS2-08025 Socket head cap screws M8*25L 7 

44 HS2-08055 Socket head cap screws M8*55L 6 

45 HS2-08060 Socket head cap screws M8*60L 8 

46 HS2-10020 Socket head cap screws M10*20L 1 

47 HS2-10030 Socket head cap screws Ml0*30L 4 

48 HS2-12030 Socket head cap screws M12*30L 4 

49 HS8-06016 Hexagonal screw M6*16L 4 

50 HTC-05007212 Oil seal TC 50.72.12 1 

51 HW0-061310 Flat washer 6*13*1t 2 

52 HW0-132530 Flat washer 13*25*3t 4 

53 HW1-S08 Spring washer 8mm 1 

54 HWl-Sl0 Spring washer 10mm 2 

55 HW3-082235 Slanting gasket 
cp 8* cp 

2 
22*3.5t 

56 HW3-133260 Slanting gasket 
cp 13* cp 

4 
32*6t 

57 MS-SGMGV30ADAP Servo motor set 1 
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Edit. ROO Docu. Machine body assembling 
Date 2018/07 Title 1808CS-40P04 Page Page 1 of 4 

No. Drawing no. Title Spec. Q'ty 

1 12-127 Oil gauge 1 

2 12-239 Rotating shaft 1 

3 12-243-1 Oil return seat 1 

4 12-244 Slide adjusting seat 1 

5 12-245 Slide adjusting screw 1 

6 12-245-1 Adjusting nut Ml 7xPl.0 1 

7 12-246 Bearing cover 1 

8 l 2-247P Slider adjusting base 1 

9 12-346 Fixed screw M30XP1 .5 1 

10 12-406 Spring 6 

11 12-508 Gradient plate gasket 1 

12 12-526 Micro plate gasket 1 

13 12-528 Scale indicator sticker 2 

14 12-529 Dial bolt 2 

15 l 2-630-2P Wheel hydraulic switch set 1 

16 18-233 Washer 1 

17 18-238 Washer 1 

18 18-239 Base screw 2 

19 18-239-1 Upper slide fixed nut 2 

20 12-127 Oil gauge 1 
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Edit. ROO Docu. Machine body assembling 
Date 2018/07 Title 1808CS-40P04 Page Page 2 of 4 

No. Drawing no. Title Spec. Q'ty 

21 18-240 Nameplate for slide angle 1 

22 18-242-1 Water proof seat 1 

23 18-243 Water proof seat 1 

24 18-244 Cover of regulating wheel box 1 

25 18-250 Gauge seat 1 

26 18-260 Tube 2 

27 18-261 Rod 2 

28 18-262 Compressed spring 2 

29 18-345 Fixed screw M25xP1 .5 1 

30 18-401-3P Upper feed bolt set 1 

31 18-402 Upper feed bearing seat 1 

32 18-403 Gradient plate bush 1 

33 18-404E Gradient plate 1 

34 18-405 Micro adjusting hand wheel 1 

35 l 8-4 l 2A Upper micro feed shaft 1 

36 18-413 Fine tuning bearing seat 1 

37 18-414 Micro plate bush 1 

38 18-4 l 5E Micro plate 1 

39 18-416E Upper feed worm 1 

40 18-417 Micro hand wheel 1 
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Edit. ROO Docu. Machine body assembling 

Date 2018/07 Title 1808CS-40P04 Page Page 3 of 4 

No. Drawing no. Title Spec. Q'ty 

41 18Nl-209 Supporter of oil return seat 1 

42 l 8S-218P Regulating wheel box set 1 

43 BR-019 Bearing l 203NSK 1203 1 

44 BT-51105 Thrust bearing 51105 2 

45 BT-51106 Thrust bearing 51106 2 

46 HJ0-001 Handle 5/16" 1 

47 H K0-0606035 Twin head round key 6*6*35L 1 

48 H K0-0606045 Twin head round key 6*6*45L 1 

49 H K0-0606050 Twin head round key 6*6*50L 1 

50 HN0-10150 Nut M 1 0*Pl.5 3 

51 HOG-G045 0 ring G45 1 

52 HSl-06016 Hexagonal screw M6*16L 2 

53 HSl-12045 Hexagonal screw Ml2*45L 4 

54 HS2-05014 Socket head cap screws M5*14L 3 

55 HS2-05030 Socket head cap screws M5*30L 4 

56 HS2-06010 Socket head cap screws M6*10L 3 

57 HS2-06012 Socket head cap screws M6*12L 7 

58 HS2-06016 Socket head cap screws M6*16L 1 

59 HS2-06020 Socket head cap screws M6*20L 2 

60 HS2-06035 Socket head cap screws M6*35L 2 
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Edit. ROO Docu. Machine body assembling 
Date 2018/07 Title 1808CS-40P04 Page Page 4 of 4 

No. Drawing no. Title Spec. Q'ty 

61 HS2-08030 Socket head cap screws M8*30L 8 

62 HS2-08060 Socket head cap screws M8*60L 2 

63 HS6-101500200 Rack 
M 1 0*P 1 .5*20 

1 
0L 

64 HS7-01 Plug 1/8" 1 

65 HW3-133260 Slanting gasket cp 13*cp32*6t 4 

66 HZ0-0104 Steel ball 1/4" 6 

67 OT-1 OIL004 Oil filler device 3 

68 OT-1OIL004 Oil filler device 1 

69 OT-1 OIL004-1 Oil filler device 3 

70 OT-3CU0103 Cooper connector 1 

71 OT-3CU0103 Cooper connector 2 

72 OT-3CU0103L Cooper connector 
1 /8"X3/8" 

2 
)b 90 

73 OT-3CU0103L Cooper connector 
1 /8*3/8 )b 90 

2 
(A-032-2) 

74 TO-401-4 Percent gauge PEACOCK 1 
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Edit. ROO Docu. Machine body assembling 

Date 2018/07 Title 1808CS-50P04 Page Page 1 of 3 

No. Drawing no. Title Spec. Q'ty 

1 12-346 Fixing screw M30XP1 .5 1 

2 12-406 Spring 6 

3 12-508 Dial washer 1 

4 12-519 Fixing nut of stopper 1 

5 18-020 Dust board 1 

6 18-346-1 Fixing screw 1 

7 18-405 Fine-tuning hand wheel 1 

8 18-501-1 EP Lower corner tooth group JHC18S l 

9 18-502 Lower feed bearing l 

10 18-505 lnfeed dial cloth Division l 

11 l 8-506E Dial l 

12 18-507 Under the feed handle bush l 

13 18-508 Handle l 

14 18-509 Bolt l 

15 18-510 Stopper 1 

16 18-511 Lower feed handwheel 1 

17 18-514 The handle 3 

18 18-520 Stopper base 1 

19 18-521 Under the feed fine-tuning axes 1 

20 18-522 Spinner bearing set l
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Edit. ROO Docu. Machine body assembling 
Date 2018/07 Title 1808CS-50P04 Page Page 2 of3 

No. Drawing no. Title Spec. Q'ty 

21 18-523 Differential dish cloth trim Division 1 

22 l 8-524E Differential dial 1 

23 18-525 Bearing set 1 

24 18-526 Copper bearing 1 

25 18-527E Lower feed worm 1 

26 18-528 Handle 1 

27 18-529 Fixing bolts 2 

28 BT-51107 Thrust bearing 51107 2 

29 BT-51109 Thrust bearing 51109 2 

30 HJ0-002 Handle 3/8" 2 

31 HK0-0606040 Double round key 6*6*40L 1 

32 H K0-0606055 Double round key 6*6*55L 1 

33 H K0-0606 1 05 Double round key 6*6*105L 1 

34 H P0-1080500 Angle pin 8#*50L 2 

35 HS2-08020 Hexagon socket head cap screw M8*20L 1 

36 HS2-08025 Hexagon socket head cap screw M8*25L 8 

37 HS2-08030 Hexagon socket head cap screw M8*30L 4 

38 HS2-l 0060 Hexagon socket head cap screw Ml0*60L 2 

39 HS2-12055 Hexagon socket head cap screw Ml 2*55L 4 

40 HS3-10040 Set Screw M 10*40L 6 

Prop
ert

y o
f K

en
t In

du
str

ial
 U

SA 

Do N
ot 

Rep
rod

uc
e



Edit. ROO Docu. Machine body assembling 
Date 2018/07 Title 1808CS-50P04 Page Page 3 of 3 

No. Drawing no. Title Spec. Q'ty 

41 HS3-12035 Set Screw Ml 2*35L 8 

42 HS3-12040 Set Screw M 12*40L 1 

43 HS4-06015 Pan head phillips screws M6*15L 1 

44 HW1-S08 Spring washer 8mm 1 

45 HW3-084040 Slope (car repair) gasket cp8*cp40*4t 1 

46 HZ0-0104 Ball 1/4" 6 

47 OT-1O1L004 Oiler assembly 1 

48 OT-3B03 Ball 3/8" 3 
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Edit. R00 Docu. Machine body assembling 

Date 2018/07 Title 1808CS-61P02 Page Page 1 of 4 

No. Drawing no. Title Spec. Q'ty 

1 12-239 Rotating shaft 1 

2 12-640P
Hydraulic pressure switch set for 

1 
regulating wheel 

3 18-601 Grinding wheel dressing set 1 

4 18-602-1 Slide 205 1 

5 18-603 Slide 1 

6 18-604 Horizontal auxiliary slide 1 

7 18-605 Feeding seat 1 

8 18-606 Vertical auxiliary slide 1 

9 18-607E Wheel dressing device shaft 1 

10 18-608E Feeding bolt 1 

11 18-609-lE Wheel micro seat 1 

12 18-610 Bearing cover 1 

13 18-611E Dressing micro plate 1 

14 18-612 Fixed screw 1 

15 18-613 Handle 1 

16 18-614 Handle 3 

17 18-615 Tightening screw A 1 

18 18-616 Tightening screw B 1 

19 18-617 Stopper seat 1 

20 18-618 Adjusting bolt 1 
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Edit. R00 Docu. Machine body assembling 

Date 2018/07 Title 1808CS-61P02 Page Page 2 of 4 

21 18-619 Washer 2 

22 18-620 Compressed spring 1 

23 18-621 Guide block 
For grinding 

1 
wheel 

24 18-622 Handle seat 1 

25 18-623 Handle shaft 1 

26 18-624 Handle 1 

27 18-625 Rotating shaft 1 

28 18-626-1 Splash guard 205 1 

29 18-629-lP Cylinder shaft set 1 

30 18-635 Cylinder hook 1 

31 18-636-1 G Grinding wheel dressing cover 205 1 

32 18-638 Bolt 6 

33 18BS-230 Hydraulic switch supporter 1 

34 BT-51104 Thrust bearing 2 

35 GP-003 Diamond dresser 
l 

36 HN0-06100 Nut M6*Pl.0 6 

37 HN0-12175 Nut M12xP1.75 7 

38 HP0-1060380 Slanting pin without hole 6#*38L 1 

39 HSl-10040 Hexagonal screw M10*40L 2 

40 HS2-05012 Hexagonal screw M5*12L 3 
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Date 2018/07 Title 1808CS-61P02 Page Page 3 of 4 

41 HS2-06010 Hexagonal screw M6*10L 1 

42 HS2-06016 Hexagonal screw M6*16L 7 

43 HS2-08020 Hexagonal screw M8*20L 3 

44 HS2-08025 Hexagonal screw M8*25L 2 

45 HS2-08040 Hexagonal screw M8*40L 2 

46 HS3-06005 Stopper screw M6*5L 

47 HS3-06006 Stopper screw M6*6L 

48 HS3-06010 Stopper screw 2 

49 HS3-08008 Stopper screw 
M8*Pl.25*8 

4 
L 

50 HS3-08016 Stopper screw M8*16L 1 

51 HS3-08065 Stopper screw M8*65L 1 

52 HS3-10016 Stopper screw M10*16L 2 

53 HS3-10040 Stopper screw M10*40L 2 

54 HS6-061000100 Rack M6*Pl * lO0L 2 

55 HS8-08020 Hexagonal screw M8*20L 2 

56 HW3-102635 Stopper screw 
cp IO* cp 

2 
26*3.5 

57 HW3-132135 Stopper screw 13*21 *3.5t 6 

58 OT-3B03 Steel ball 3/8" 1 

59 OT-3CU0103L Copper connector 
1/8*3/8 

4 
Hexagon 90 

60 OT-3CU0203 Copper connector 1/4T*3/8 1 
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Edit. ROO Docu. Machine body assembling 
Date 2018/07 Title 1808CS-61P02 Page Page 4 of 4 

61 OT-3CU0203L Copper connector 
1/4*3/8 

1 
Hexagon90 

62 OT-3CUP01 Copper oil cup 1/8" 2 

63 OT-3GT012.5 pipe "1/8PT*5/16 1 

64 TO-715-1 Guide pipe cp 8*3 lOL 1 
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Edit. R00 Docu. Machine body assembling 

Date 2018/07 Title 1808CS-62P02 Page Page 1 of 3 

No. Drawing no. Title Spec. Q'ty 

1 12-239 Rotating shaft 1 

2 18-602-1 Slide 205 1 

3 18-603 Slider 1 

4 18-604 Horizontal auxiliary slide 1 

5 18-605 Feeder seat 1 

6 18-606 Vertical auxiliary slide 1 

7 18-608E Feeding bolt 1 

8 18-609-2E Wheel micro scale 1 

9 18-610 Bearing cover 1 

10 18-611E Dressing micro feed plate 1 

11 18-612 Fixed screw 1 

12 18-613 Handle head 1 

13 18-614 Handle 3 

14 18-615 Tightening screw A 1 

15 18-616 Tightening screw B 1 

16 18-617 Stopper seat 1 

17 18-618 Adjusting screw 1 

18 18-619 Washer 2 

19 18-620 Compressed spring 1 

For 
20 18-621-1 Guide block regulating 1 

wheel 

21 18-622 Handle seat 1 

22 18-623 Handle shaft 1 
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Edit. R00 Docu. Machine body assembling 
Date 2018/07 Title 1808CS-62P02 Page Page 2 of3 

23 18-624 Handle 1 

24 18-626-1 Splash guard 205 1 

25 18-627-1 Regulating wheel dressing seat 205 1 

26 18-629-lP Cylinder shaft set 1 

27 18-634E
Regulating wheel dressing feed 

1 
spindle 

28 18-635 Cylinder hook 1 

29 18-638 Bolt 2 

30 18-641 Splash guide 1 

31 18S-636-1R Regulating wheel dressing cover 1 

32 18S-637 Nameplate for dressing angle 1 

33 BT-51104 Thrust bearing 2 

34 GP-001 Diamond dresser 10# 1 

35 HN0-06100 Nut M6*Pl.0 6 

36 HN0-12175 Nut M12xP1.75 3 

37 HP0-!060380 Slanting pin without hole 6#*38L 1 

38 HP0-!060381 Slanting pin 
(M6*Pl.0*12 

2 
L) 6#*38L

39 HSl-10040 Hexagonal screw Ml0*40L 2 

40 HSl-12055 Hexagonal screw M12*55L 4 

41 HS2-05012 Hexagonal screw M5*12L 3 

42 HS2-06010 Hexagonal screw M6*10L 3 

43 HS2-06012 Hexagonal screw M6*12L 2 

44 HS2-06016 Hexagonal screw M6*16L 6 

45 HS2-08020 Hexagonal screw M8*20L 2 

46 HS2-08040 Hexagonal screw M8*40L 2 
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Edit. R00 Docu. Machine body assembling 

Date 2018/07 Title 1808CS-62P02 Page Page 3 of3 

47 HS3-06005 Hexagonal screw 
M6*5L 2 

48 HS3-06010 Stopper screw 2 

49 HS3-08008 Stopper screw 
M8*Pl.25* 

4 
8L 

50 HS3-08010 Stopper screw M8*10L 1 

51 HS3-08016 Stopper screw M8*16L 1 

52 HS3-08065 Stopper screw M8*65L 1 

53 HS3-10045 Stopper screw M10*45L 2 
--

54 HSS-05012 Round top hexagonal cavity screw M5*12L 4 

55 HS6-061000100 Rack M6*Pl *l00L 2 

56 HS8-08020 Hexagonal screw M8*20L 2 

57 HW0-061310-1 Flat washer 6*13*1t 2 

58 HW3-102635 Slanting gasket 
cp 10* 

2 
cp 26*3.5 

59 HW3-133260 Slanting gasket 
cp 13* 

6 
cp 32*6t 

60 OT-3B03 Steel ball 3/8" 1 

61 OT-3CU0203L Copper connector 
1/4*3/8 

2 
Hexagon90 

62 OT-3CUP01 Copper oil cup 1/8" 2 
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